
 
 
 
 
 
 
Desalination and Water Purification Research and Development 
Program Report No. 112 
 
 

Please Pass the Salt:   
Using Oil Fields for the  
Disposal of Concentrate from 
Desalination Plants 
 
Texas Water Development Board 
Bureau of Economic Geology 
 
Agreement No. 03-FC-81-0846 
 
 
 
  
 
 
 
 
 
 

 

 

 
 
 
 
U.S. Department of the Interior 
Bureau of Reclamation September 2005 



REPORT DOCUMENTATION PAGE Form Approved 
OMB No. 0704-0188 

Public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing data sources, gathering and maintaining the data 
needed, and completing and reviewing this collection of information.  Send comments regarding this burden estimate or any other aspect of this collection of information, including suggestions for reducing this 
[...]
Thus, if colloids, viruses or organics are present in the feed water, they must be 
removed during pretreatment.  Turbidity criteria for the EDR processes are less 
stringent than for the RO membranes.  Higher concentrations of calcium and 
carbonate species are acceptable in the EDR systems compared to the 
RO processes.  If high concentrations of hydrogen sulfide are present in the water, 
the EDR systems may be designed for its removal prior to the process unlike 
RO systems (Mickley et al., 1993). 

3.2.3 Concentrates 
Desalination concentrates are produced during removal of salts from low quality 
water in RO and ED-EDR plants.  The amount of concentrate as a percentage of 
feed water varies depending on the desalination method used, percent recovery, 
and the chemical additives used.  In RO systems that produce drinking water, a 
typical pretreatment consists of acidification and addition of antiscalant chemicals 



21 

(see next section).  In general, membrane concentrate is essentially a concentrate 
of the feed water plus the chemical added for pretreatment purposes; however, 
there are a few water quality constituents that are rejected by the membranes to a 
lesser extent than the others.  Watson (1990) made the following observation from 
desalination of brackish ground water in Fort Meyers, Florida:  (1) heavy metals 
(for example, silver and mercury) are rejected at the same ratio as calcium and 
magnesium; (2) if anaerobic condition and hydrogen sulfide occur in ground 
water then the concentrate will also be equally anaerobic containing hydrogen 
sulfide; and (3) concentrate pH is generally higher than the feed water pH due to 
the concentration of bicarbonate ions. 

The degree of concentration, also called the concentration factor (CF), is defined 
as:  

CF = 1/(1-Rw) * [1-Rw(1-Rs)]                                  3.1 

where Rs is the fractional salt rejection and Rw is the fractional product water 
recovery (Glater and Cohen, 2003).  Therefore, the concentration factor can be 
readily calculated knowing the composition of the feed water and expected 
recovery rate.  Assuming a 100-percent salt rejection, a recovery of 75, 85, and 
95 percent would yield a concentration factor of 4, 6.67, and 20, respectively.  In 
general, divalent ions are rejected at a higher rate than monovalent ions.  
However, the error introduced by considering that they have the same rejection 
rate of 100 percent is minimal as illustrated in Mickley et al. (1993, Chapter 5).  
There is no more than a few percent difference between monovalent and divalent 
ion rejection for typical rejection values of 90 to 100 percent. 

Major ion ratios of the desalination concentrates and  feed water from Texas and 
elsewhere (tables 3.2 and 3.3) indicate that the ion ratios largely depend on the 
feed water composition (Ahmed, 2000).  Feed water and concentrate 
compositions collected from four desalination facilities in Texas do not have a 
complete list of chemical parameters (table 3.2).  Some of the chemical 
parameters were measured for the feed water but not for the corresponding 
concentrate.  Most of the chemical parameters in the concentrate have higher 
values than the feed water composition as would be expected during 
concentration of dissolved salts in the reverse osmosis process.  Overall, salt 
concentration ratios (concentrate/feed water) for brackish water vary from 1.55 to 
3.62 for TDS, 1.6 to 3 for SO4

2-, and 1.26 to 3.77 for Cl-.  These variations in the 
salt concentration ratios are due to differences in pretreatment and initial 
compositions of feed water.  When the TDS in the feed water approaches 
seawater composition, salt concentration ratios for all chemical parameters are 
considerably reduced (table 3.3).  Major ion ratios of the desalination concentrates 
and the feed waters from Texas and elsewhere indicate that the ion ratios largely 
depend on the feed water composition.   

TDS of the feed water has a good correlation to the concentrates (R2 = 0.98) 
(figure 3.1a).  At lower TDS (<10,000 mg/L), desalination concentrates are 



22 

approximately four times more enriched than the feed water composition.  Nearly 
all Texas samples with TDS values of less than 10,000 mg/L fall in this category.  
For produced water at TDS values approaching that of seawater, recovery rate is 
significantly reduced.  Na+ and Mg2+ of the feed water has a good correlation to 
the concentrates (R2 >0.96) (figure 3.1b and c).  Cross-plots of Ca2+ and SO4

2+ 
compositions of the desalination concentrates and feed waters show poor 
correlations (R2 = 0.57 and 0.5, respectively) probably because acidification 
during pretreatment perhaps unevenly affect these ions at varying salinities (figure 
3.1d and e).  Membrane desalting technologies allow the dissolved gases, 
typically O2, CO2 and H2S, to go through the membrane and be mostly depleted in 
the concentrate. 

3.2.4 Changes Due to Pretreatment 
Since feed water undergoes numerous transformations during the desalination 
process, it is important to understand and describe those changes.  As mentioned 
above, for operational reasons, the feed water needs to be pretreated (for example, 
Wilbert et al., 1998, Chapter 6).  This  generally entails (1) acidification to reduce 
the alkalinity of the raw water and prevent scaling by calcite and (2) addition of 
antiscalant(s) to prevent scaling by other minerals, particularly sulfates.  If the 
source water is ground water, pretreatment is often limited to pH adjustment, 
scale control, and cartridge filtration.  Surface waters and some ground waters 
may require a more complex pretreatment process that could include coagulation, 
media filtration, and clarification to remove suspended solids and bacteria.  A 
typical biocide pretreatment could also involve chlorination and subsequent 
dechlorination with activated carbon or the possible addition of sodium bisulfite 
because of the low tolerance of most modern membranes to chlorine.  Bisulfite 
reacts with chlorine to generate chloride and sulfate.  An alternate biocide such as 
ozone may be used in place of bisulfite.  However, this may entail an extra 
degasification treatment of the feed water.   

Acidification is generally done with sulfuric acid (dosage of <300 mg/L) and 
sometimes hydrochloric acid.  Among the 33 drinking water RO, EDR, and 
NF facilities described in Mickley (2001) that adjust pH, all but 5 use sulfuric 
acid.  Three use hydrochloric acid and two use sodium hydroxide.  Sulfuric acid is 
cheaper but might generate sulfate scaling problems in feed water already high in 
sulfate while the addition of the chloride ion in hydrochloric acid enhances 
corrosion.  Decreasing pH to less than 7.0 will also decrease solubility of silica, 
encouraging its precipitation onto the membrane.  The 18-million-gallons-per-day 
(MGD) Hollywood, Florida, membrane softening and reverse osmosis plant 
injects a scale inhibitor and sulfuric acid into the feed water before the 
pretreatment cartridge filter.  The design pH for the membrane softening and RO 
are 6.0 and 6.5, respectively (Bloetscher and Ortiz 1999).  The raw water supply 
comes from the Biscayne and Floridan aquifers.  Another surficial calcium 
carbonate water with a high iron concentration (4 to 6 mg/L) is brought to a pH of 
5.2 to 5.6 by adding sulfuric acid before a NF or membrane softening process 



23 

(Messner et al., 1999).  Acid addition increases solubility of calcium carbonate 
and prevents scaling.  Hydrochloric acid is added at the feed water to the Port 
Hueneme, California EDR brackish water facility (AWWA, 2004, Case Study 2) 
to reduce scaling potential.  The facility also operates parallel NF and RO 
modules which do not require acid addition.  Mickley et al. (1993, Chapter 3) 
report a study of 12 brackish water desalination plants where the amounts of acid 
added ranged from 40 to 300 parts per million (ppm) in Florida. 

Antiscalant treatment involves the addition of a small amount of chemical 
(<10 mg/L) that does not modify the chemical characteristics of the concentrate.  
The antiscalants typically delay the scale formation process when the water is in 
contact with the membrane.  Antiscalants are often made up of polyphosphates, 
phosphonates, or polycarboxylates (Cowan and Weintritt, 1976).  There are many 
antiscalant manufacturers, each with an assortment of products according to the 
facility needs.  Makers of some antiscalants claim that their product can inhibit 
the precipitation of CaCO3 at a Langelier Saturation Index (LSI) of up to +2.3 and 
CaSO4 of up to 1.8 times supersaturation.  Experiments have in general proven 
those claims to be accurate (He et al., 1994; Matty and Tomson, 1988).  He et al. 
(1994) report that the effectiveness of antiscalants (for CaSO4 and BaSO4) is a 
function of temperature, pH, ionic strength, as well as the nature of other divalent 
ions.  They report that CaSO4 and BaSO4 precipitation in NaCl solutions can be 
inhibited at least to a saturation index of 0.7 and 2.9 (if temperature is less than 
50 °C), respectively.  Matty et al. (1985) reported a probable value of 2.3 for 
CaCO3 saturation index for the inhibitor action under in-situ conditions. 

Additional pretreatment techniques can also be used as in any water treatment 
plant for water softening, Fe/Mn removal, and silica removal, although at an 
added cost.  These techniques have the advantage of targeting one troublesome 
element or compound.  Scale-forming material can be removed or their 
concentration decreased by ion-exchange techniques on special resins or 
ultrafiltration.  Some form of chemical precipitation used in conventional water 
treatment plants can also be used, although they are typically costly.  For 
example, alum coagulation/flocculation and filtration could also be used to 
prevent the fouling and clogging of membranes by suspended solids.  Adding 
lime to the feed water would raise the pH and precipitate calcium carbonate and 
magnesium hydroxide, softening the water.  Aluminum sulfate (alum) also reacts 
with alkalinity and softens the feed water.  NF and cation exchange  treatments 
also  soften the water.  Iron and manganese can be  removed from the solution by 
flowing it through a “greensand” system (mainly glauconite clay).  All of the 
above processes decrease feedwater TDS and, consequently, the concentrate TDS. 

A related issue is whether or not the flow system is open or closed to the 
atmosphere.  Dissolved O2 and CO2 increase the corrosiveness of water and may 
need to be removed before they reach the membranes.  Because gases go through 
RO membranes and are unaffected by ED-EDR, they are not present in the 
concentrate if the system operates in a closed-loop.   



24 

3.2.5 Post Treatment of Concentrate 
The permeate often needs to be treated before it is suitable for human 
consumption, typically by adding lime and increasing its pH.  Depending on the 
disposal method, the concentrate also needs to be treated.  Only 1 of the 10 
desalination facilities described in Mickley (2001) that dispose of the concentrate 
through deep well  injection does some kind of pretreatment before injection.  The 
Mabry Carlton EDR Facility (design capacity of 12 MGD) adds an antiscalant for 
gypsum (that would work for water with a LSI of less than 1.5).  Sometimes 
cartridge filtration has to be performed to remove total suspended solids (TSS) 
added when backwash from UF pretreatment and other cleanup residues are 
added to the concentrate stream.  An upper limit of 1 ppm TSS is generally 
accepted before injection.  As a reference, typical TSS values in seawater are 
about 50 mg/L.  Anticorrosion products are sometimes added to the concentrate 
stream.  A more thorough description of possible pre-injection treatment is given 
in section 3.3.1.   

3.3   Deep Well Injection 

Currently, deep injection wells are used to dispose of municipal wastes (for 
example, Florida), hazardous wastes (for example, Texas and Louisiana), and 
produced waters (oil-producing regions).  Deep well injection disposal of RO and 
EDR concentrates is currently done in Florida (table 3.4).  However, the analogy 
with Texas is limited since the concentrate is injected in the often cavernous 
Lower Floridan aquifer (Mickley, 2001, Chapter 9).  There is no recorded 
instance of injection of desalination concentrate into oil-bearing formations to our  
knowledge.  Injection wells of all types share the same potential problems of 
formation damage when injecting a foreign fluid into a deep formation and also of 
plugging and tubing corrosion when injecting corrosive liquids. 

3.3.1  Deep Well Waste Injection 
In 1985, about 5.1 billion gallons of Class I waste were injected through about 
100 disposal wells in Texas (Capuano et al., 1989, p. 5).  On average, this 
amounts to a rate of about 100 gallons per minute  (gal/min) or 3,400 barrels per 
day (bbl/day) per well.  The injection rate can be seven times greater for the most 
efficient wells (Capuano et al., 1989, Table 1).  Most operators inject in the sandy 
aquifers along the Gulf Coast, namely the Frio, Yegua, Catahoula, Oakville, 
Wilcox, and other Miocene sandstones (Capuano et al., 1989, p. 53).  Injection 
depth ranges from 2,000 to 8,500 feet (ft) but mostly from 4,000 to 7,000 ft 
(Capuano et al., 1989, p. 53) primarily against a hydrostatic formation pressure. 

To ensure an optimal injection process and avoid corrosion, preliminary steps 
need to be taken.  Injection of fines, compatibility issues, and corrosion concerns 
need to be addressed.  Surface filtration and injectate conditioning are paramount 
to keep the injection well in good condition.  Pretreatment processes include all or 



25 

some of the following:  addition of anti-corrosion additives to limit corrosion, 
filtering of suspended solids (to 1 µm and sometimes to 0.2 µm), pH adjustment 
to assure compatibility with formation fluids, and possible flocculation additives 
to limit clay migration and swelling.  Pretreatment could also include 
degasification of the injectate by addition of chemical scavengers, vacuum 
deaeration, or counterflow gas stripping.  The target gas is O2 since lowering pH 
will make the water more aggressive, hence the necessity to deoxygenate the 
water before injection.  Other gases that need to be stripped from the injection 
stream are CO2 and H2S.  Records show that in Texas typical pretreatment of 
Class I waste before injection consists of the addition of scale inhibitor and/or of 
pH adjustment by addition of acid or base (Capuano et al., 1989, p. 4).   

Those pre-injection treatment steps are very similar to those taken before 
undergoing membrane desalination, suggesting that any pretreatment before 
injection may not be warranted. 

As in the pretreatment of desalination feed water, economic benefits of addition 
of chemicals must be seriously considered.  For example, counter-flow gas 
stripping columns are more expensive than addition of sodium bisulfite 
(~10 milligrams [mg] for each ppm of O2).  However, bisulfite reacts with oxygen 
to produce sulfate which might be detrimental to injection if barium is present in 
the formation waters because of the very low solubility of barium sulfate. 

3.3.2  Operational Characteristics of Oil and Gas Reservoirs 
Early after the initial production of an oil reservoir, water is injected for pressure 
maintenance if the reservoir does not have a natural water drive (note that gas 
reservoirs are not waterflooded).  A natural water drive occurs when the 
hydrocarbon volume removed by oil production is replaced by water moving in, 
keeping the reservoir under pressure and the production going with minimal 
assistance.  Other common types of production drive are solution gas drive and 
gas cap drive.  The former happens when light hydrocarbons in solution in the oil 
outgas to maintain pressure while the latter occurs when a free gas cap is present 